EPA

United States Office of Water Regulations EPA 440/1-83/084
Environmental Protection and Standards September 1989
Agency

Water

Preliminary Data
Summary for the
Pharmaceutical
Manufacturing
Point Source
Category

Printed on Recycled Paper






PRELIMINARY DATA SUMMARY
FOR THE
PHARMACEUTICAL MANUFACTURING
POINT SOURCE CATEGORY

Office of Water Regulations and Standards
Office of Water
United States Environmental Protection Agency
Washington, D.C.

August 1989






PREFACE

This is one of a series of Preliminary Data Summaries
prepared by the Office of Water Regulations and Standards of the
U.S. Environmental Protection Agency. The Summaries contain
engineering, economic and environmental data that pertain to
[...]
12252 A,C,D 6) . (A)* o) (0)* 0) (4)*
12254 AD )+ (0) (0)
12257 A,B,C,D o* (8) ) (5)* ) ()] (2)* 1) (2)* (0)
12264 A,B,D ) (1) (0) (0) 1 (0)
12265 8.D (0) (0)
12275 B,C m (0)* ) (0)* (0) 1 (5)*
12294 ¢,D 1 6 6 1 )+ | 1
12302 c ‘(0)*
12310 c,b (0) (0) ) (0) ((}] (0) (0) (0) (0) (0)
“12311 A,B,C,D ) 2 1 (2) 1 (2)
12312 3.D (0) (0) (1) (0) (o) (o) (0)
12330 A,B,C,D 2) (2) (1)* (0) ) 0)
12332 c } (1) 1 (0)
12333 c,D (0) (0) (0) (0)
12339 AC,D n 24 ()* 2% (0)?
12342 A,C,D 4 1" (1)* 2 [
12343 ACD 1 (3) 3) Q)
12611 ».C,D a) 6 (2)* (0) )+ (0)*
12419 3,0 (0)
12420 3,D 3 3 (0) 3 (3)
12439 c.D (0)
12647%%  A,8,C.D 23 29 4 o 16% 6 1 (0)
124n2 B.C 2 2 1 1 1
12473 B,C (0) (0) (0) ()
12477 B,C (3) Q) (0)* ) (1) (0)
20012 c 1 (0)



0L

TABLE 111-16 (coatinued)

NUMBER OF PMARMACEUTICAL PRODUCTS TMAT MAY USE
THE FOLLOWING PRIORITY POLLUTANTS IN THEIR MANUFACTURK

Priority Pollutant Compound

acrylo-~ bromo- chloro- chloro~ ethylene methylene carboa trichloro-
Plant/Subcategory mitrile beozene methane . benzene chloroform  methane dichloride chloride tetrachloride toluene ethylene
20139 c,b 6 3 4 1 1)
20117 c 1 (1)
20203 c 1 ) (0) (0) 0) Q)
20205* C,D 1 0 0 1
20234 [ 2 1 2
20254 [ 1 (o)
20310 c 2 ) (o) (2)
20311%% C 1 2 1 |
20312 a,C,D (0) ;
20331 c 9 0) 1 1 (0) (0) (5) !
20349 c 1 2) i
20350 c.b (0)? |
20473 B () ‘
Nusber of Indirect Discharge Users
Patent 3 & 1 S (43 [} ] 16 17 36 1
308 2 27 8 [ 38 10 13 41 14 4“6 6
! No longer used
2 308 loformatioa indicates usage is less than 50 af/yr.
3 308 Informatioa indicates usage in 120 gallons per yesr.
: 308 laformation indicates minor usage.

308 Information indicates usage is 1.5 gallons per week.

{ ) Parentheses jndicate thst the compounds used in manufacturing operations based oa 308 portfolio information.

* Indicates that the compound has been detected in the plsats wastewater.
** 308 portfolio juformation for this pleat is confideatial.



o The patent search method was very accurate in indicgting
which priority pollutant solvents are commonly used (i.e.,
benzene, chloroform, methylene chloride, and toluene).

o The patent search method was relatively accurate in
determining which plants were likely to be using the more
common priority pollutant solvents; with the accuracy of
the method increasing as the number of products
potentially using a given solvent increases.

o The patent search method showed poor accuracy in
identifying plants using the less common solvents (e.g,
bromomethane, ethylene dichloride, and trichloroethylene).

It is expected that these observations would be true for the
hazardous nonconventional pollutant solvents as well.

2. Sampling and Analysis Programs

Since 1985, EPA has conducted sampling episodes at six
pharmaceutical manufacturing facilities, providing information that
characterizes industry wastes with respect to hazardous
constituents beyond those on the priority pollutant list. The
first episode was conducted at Plant 12135. This sampling effort
was conducted concurrent with, and in support of, preparation of
the DSS. At this facility, a single raw wastewater sample was
collected and analyzed for conventional pollutants (excluding fecal
coliform), priority pollutants (excluding  asbestos), and
approximately 250 additional organic and inorganic parameters. A
complete list of parameters analyzed for at Plant 12135 is
presented in Appendix G.

Four additional pharmaceutical manufacturing facilities (Plants
12204, 12236, 12247, and 99999) were sampled in 1986 and 1987 to
provide data for this document. The four plants chosen were
selected from a field of candidates producing pharmaceutical
products by fermentation and/or chemical synthesis processes

(Subcategories A and/or C). Based on information available to
EPA (e.g., literature, previous sampling episodes, patent review),
Subcategory A and C facilities have the greatest potential for
discharging significant quantities of priority and hazardous
nonconventional pollutant solvents. Subcategory B and D facilities
were excluded because they generally produce low volume, low
strength wastewater, resulting in low potential for discharging
significant quantities of the pollutants of concern. The field of
candidates included 96 indirect dischargers and 26 direct
dischargers.

Even though the primary objective of this sampling was to obtain

additional information on the discharge of hazardous constituents
to POTWs, EPA intentionally chose one direct discharger to evaluate

71



the presence, treatability, and fate of the pollutants of concern
at direct discharging pharmaceutical manufacturing facilities.
Raw wastewater samples were collected at all four plants. Treated
effluents and sludges were also collected whenever possible. With
a few minor exceptions, all samples were analyzed for pollutants
on the 1987 ITD List of Analytes. The list includes conventional
pollutants (excluding fecal coliform) and 285 other organic and
inorganic parameters (see Appendix D). Methods used to analyze the
wastewater and sludge sampled for the ITD List of Analytes are
listed in Appendix H.

Between January and June 1987, limited sampling was done at a sixth
pharmaceutical facility (Plant 88888). This plant was
participating in a pilot program, with EPA evaluating the ability
of ACA technologies to reduce COD levels. The raw wastewater at
this facility was sampled on ten occasions and was analyzed for a
limited number of constituents that are on the ITD List of
Analytes. Results of all six sampling episodes are presented in
the following paragraphs.

a. Plant 12135. This plant 1is a 1large pharmaceutical
manufacturing facility producing products by extraction, chemical
synthesis, and formulation operations (Subcategories B, C, and D,
respectively). It generates approximately 1.0 mgd of process
wastewater that is discharged to a POTW. This facility also
discharges sanitary and some additional wastewater (normally from
research operations) to a separate POTW.

Wastewater treatment at this facility consists of equalization
followed by pH adjustment. The neutralized wastewater is sent to
the 1local POTW. A single 24-hour composite sample of the
neutralized process wastewater was collected. A schematic of the
wastewater treatment system showing the sampling point is shown in
Figure III-3.

Analytical results of the sample collected are summarized in Table
III-17. Only the analytical parameters yielding a detected value
are reported.

b. Plant 12204. This plant 1is a large pharmaceutical
manufacturing facility producing products by fermentation,
extraction, chemical synthesis, and mixing/compounding/formulating
operations (Subcategories A, B, C, and D, respectively). It
generates approximately 0.8 mgd of process wastewater that is
pretreated prior to discharge to the local POTW. The principal
sources of wastewater are the fermentation and chemical synthesis
operations. Wastewater treatment at this facility consists of pH
adjustment with lime, followed by primary clarification, followed
by oxygen-activated sludge treatment. Waste sludge from the
primary and secondary clarifiers is dewatered separately on belt

72



tL

SAHITARY WASTE

NESEARCH WASTE

PRODUCTION RAW WASTE

FIGURE -3
PLANT NO. 12135
WASTEWATER PRETREATMENT SYSTEM

Ao POTW
NEUTRALIZATION
4 — SAMPLING POINY
¢ 10 POTW




TABLE III-17
SUMMARY OF REPORTED ANALYTICAL RESULTS

PLANT 12135
Pollutant
Category Raw Waste
and Pollutant (ug/2)
Volatile Organics
benzene* 17
chlorobenzene* , 19
chloroform* 50
1,1-dichloroethane* 76
1,2-dichloroethane#* 2,497
1,1=-dichloroethene* 22
trans-1,2-dichloroethene* 442
ethylbenzene* 136
methylene chloride* 2,760
tetrachloroethene* 43
1,1,1-trichloroethane* 393
trichlorosthene® 87
toluene® 1,565
vinyl chloride® 42
acetone 4,592
2-butanone (MEK) 1,566
diethylether 287
Semivolatile Organics
1,2-dichlorobenzene* 2,280
Pesticides/Herbicides
BHC, Beta* 1.198
BHC, Delta* : 0.012
4,4'-DDD* 0.914
endrin ketone 1.20
Dioxins/Furans
2,3,7,8-TCDD* --

74



TABLE III-17 (continued)

Pollutant

Category Raw Waste
and Pollutant : (ug/2)
Metals

antimony* 15
arsenic* 8
cadmium* 8
chromium* 99
copper¥® 45
iron 2,140
lead* 13
lithium 1,140
mercury”® 0.4
strontium 410
zinc* 303

Classical Pollutants

ammonia, as N (mg/%) 561
BOD5, carbonaceous (mg/%) 1,900
chemical oxygen demand (mg/%) 4,350
cyanide, total* <0.02
fluoride mg/% 0.8
nitrate + nitrite, as N (mg/%) <0.02
total organic carbon (mg/%) 300
total suspended solids (mg/2) 64

Field Measurements

temperature, water (°C) 23-29
pH 6.5-8.0

* Priority Pollutants

75



filter presses. The dewatered sludges are combined and mixed with
fermentation wastes and leaves, then composted on-site. The com-
posted sludge is sold as a soil conditioner. Approximately 10 to
12 dry tons of waste sludge are generated daily.

Two consecutive, separate, and complete 24-hour samples were taken
of the raw waste and treated effluent. Single grab samples were
collected of tap water, thickened primary sludge, dewatered primary
sludge, and dewatered secondary sludge. A schematic of the
wastewater treatment system showing sample point locations is shown
in Figure III-4. Analytical results of the samples collected are
presented in Table III-18. Only the analytical parameters yielding
an analytically detectable value are reported.

c. Plant 12236. This plant manufactures pharmaceutical products
by chemical synthesis processes (Subcategory C). Approximately
1.8 mgd of wastewater is treated in this wastewater treatment
system prior to being discharged to a river. The wastewater
sources at this facility are process wastewater, air pollution
control scrubber wastewater, wastewater from cyanide destruct
units, pretreated sanitary wastewater, and some adsorption tower
wastewater. Noncontact cooling water is not treated in the
wastewater treatment facility prior to discharge.

Wastewater treatment at this facility consists of flow
equalization, followed by pH adjustment with lime or caustic,
followed by primary clarification, followed by conventional air-
activated sludge treatment. Primary and waste-activated sludges
are thickened in a gravity thickener, dewatered on a belt filter
press, and disposed of in a RCRA-licensed landfill. Approximately
5 dry tons of sludge are disposed of daily.

Two consecutive, separate, and complete 24-hour wastewater samples
were taken of raw waste and treated effluent. Single grab samples
of tap water, thickened sludge, and dewatered sludge were
collected. A schematic of the wastewater treatment system showing
sample point locations is shown in Figure III-5.

Analytical results of the samples collected are in Table III-19.
Only the analytical parameters yielding an analytically detectable
value are reported.

d. Plant 12447. This plant is a 1large pharmaceutical
manufacturing facility (Subcategories A, B, C, and D) producing
ethical drugs, particularly antibiotics, antidiabetics, steroids,
and a variety of nutritional, veterinary, and agricultural
products. Approximately 2.0 mgd of process wastewater is generat-
ed primarily from fermentation operations and the production of
fine chemicals. Wastewater is not pretreated before discharge to
the local POTW. Due to health and safety concerns about obtaining
combined raw waste samples in the lower level of the sampling
station, sampling was limited to large grab samples. The first grab

76



LL

LIME PRIMARY | ® FERMENTATION + CHEM SECTION
ADDITION PUMPING 1
| _LABORATORY - SANITARY WASTE
SLUOGE
FROM
FINAL CLARIFIER

PRIMARY
CLARIFIER 3 4

UNOX

SECONDARY
¥ *-0
BIOLOGICAL 2

TREATMENY

WASTE
ACTIVATE

RETURAN SLUDGE

SLUDGE

SECONDARY

CLARIFIER

p| BELT FLTER r-®—

SLUDGE
CAKE

COMPOST |—»

BELT FuTER [—(X)—

g%’l%‘;ﬁe'(? LEGEND

N SAMPLE POINT

INFLUENT @ INFLUENT S
2 EFFLUENT

3 PRIMARY SLUDGE

4 DEWATERED PRIMARY SLUDGE
$ DEWATERED SECONDARY SLUDGE

® 10  POTW >
2

FIGURE lil-4
PLANT NO. 12204
WASTEWATER PRETREATMENT SYSTEM



8L

TABLE III-18
ITD/RCRA SAMPLING PROGRAM

SUMMARY OF REPORTED ANALYTICAL RESULTS

PLANT 12204

Wastewater Day 1 Wastewater Day 2 Primary Sludge Secondary Sludge
Pollutant Tap Raw Treated Raw Treated Thickened Dewatered TCLP Dewatered TCLP
Category Water Vaste Effluent Waste Effluent Primary Primary Extract Secondary Extract
and Pollutant (pg/2) (pg/L) (pg/t) (pg/t) (pg/2) (mg/kg) (mg/kg) (pg/2) (mg/kg) (ug/2)
Volatile Organics
acrolein* - 5 -- - -- - -- -- -— 102
benzene* -- 24 k) - -- .- - .- .- --
chloroform* - 596 62 17 51 - -- - - --
1,1-dichloroethane*’ 28 - 30 - -- - -- - 0.155 21
trans-1,2-dichloroethene* -~ -- 25 - - 0.236 - - 0.114 25
methylene chloride® - 4,839 5,167 4,696 - 7.109 0.929 63 -- 52
toluene* 20 504 362 4,181 7,896 500 - - 0.100 37
1,1,1-trichloroethane® - 87 62 -- - -- - - -- --
acetone -- 173,570 110,395 5,678 1,106 ' 504.209 282.229 14,081 66.955 17,028
diethyl ether - 16,627 14,288 . .- 530 - 2.368 61 -~ --
isobutyl alcohol - - - -- -- - - -- - 140
2~-butanone (MEK) - -- -- -- - ~- -- - - 980
vinyl acetate -- 99 63 -- - -- -- - - -
Semivolatile Organics
phenol -- -- -- -- 124 19.655 2.079 15 -- --

Dioxins/Furans
Not Analyzed




6L

TABLE III-18 (continued)

Vastevater Day 1 Wastevater Day 2 Primary Sludge Secondary Sludge
Pollutant Tap Rav Treated Raw Treated Thickened Devatered TCLP Dewatered TCLP
Category Water Vaste Effluent VWaste Effluent Primary Primary Extract Secondary Extract
sad Pollutant (ng/t) (pg/2) (pz/2) (pg/t) (ug/2) (mg/kg) (mg/kg) (pug/2) (mg/%g) _(ug/t)
Hetals
beryllium® - - e - -~ - 1 -~ 0.5 --
cadaiua® .- -- -~ 5 -- .- -- -- 2 .-
chromiua® - 12R -- 16 .- 2 S - 6 -r
copper® .- 165 n 160 3o 20 41 219 Lh -~
lead* .- --R -- - -~ -- -- -- 16 -
mercury® - - .- -- - 0.9 0.3 0.4 0.9 -
nickel® .- - -- .- -- 2 5 .- 10 --
seleniun® -- 128+ 10 .- st -- - -- -~ -
silver® -- -- -~ - -- 0.6 1.8 .- 1.8 -
zinc¥ 143 303R 181 284 124 n 13 212 3 722
sluainua - 2,250 1,740 2,730 199 205 1,900 581 1,610 270
bariua 52 124 88 130 19 7 24 591 21 1,090
boron -- --R .- - - -- -- n -- 668
calcium 28,900 240,000 274,000 309,000 231,000 881 198,000 2,660,000 167,000 369,000
iron 91 2,110R++ 1,020 3,150 121 288 850 .- 753 521
magnesius 8,950 32,800R 22,000 39,400 23,400 m 1,040 .- 923 5,860
sanganese .- 376R 182 14 205 18 40 -- 38 357
sodium 35,000 370,000R 238,000 273,000 264,000 435 413 6,700 653 1,380,000
tin .- --R -- -- -- 5 10 -- 7 --
titanium -- --R - -- -- 7 61 -- 26 --
vanadium -~ -- .- -- .- 3 8 -- 3 --
Elements
iodine - 19,000e $,000e 24,000e - 36e - NA 26e ¥A
neodymium -- .- .- - - -- -- NA 3le NA
phosphorus 1,000e 24,0008 9,000e 29,000e 7,000e 1,180 0.5e NA 2,000e NA
potassius .- 1,000e 1,000e 2,000e 1,000e -- .- NA - ¥A
silicon 4,000e 10,000e 10,000e 10,000e 9,000e 29¢ .. NA 376e NA
strontium 100e 200e 300e 400e 200e be 0.4e NA 62e NA
sulfur 7,000e 434,000e 207,000e 260,000e  243,000e 667e 12e NA 2,200e NA




08

TABLE I11-18 (continued)

Vastewster Day 1 Wastevater Day 2 Primary Sludge Secondary Sludge
Pollutant Tap Raw Treated Raw Treated Thickened Dewatered TCLP Dewatered TCLP
Category Water Waste Effluent Waste Effluent Primary Primary Extract Secondary Extract
snd Pollutant (pg/t) (mg/R) (mg/2) (mg/2) (mg/2) (mg/kg) (mg/kg) (pg/t) (mg/kg) (pg/t)
Classical Pollutants
ammonia, as N NA NR NR NR 18 4,600 940 NA 4,600 NA
BODS Day (carbonaceous) NA 1,300 350 2,100%* 380+* NA NA NA NA NA
chemical oxygen demand NA 4,100 800 3,600 800 NA NA NA NA NA
cyanide, total¥ NA -~ - -- .- -- 4.5 NA -- NA
fluoride NA 0.32 0.32 0.24 0.24 NA NA NA NA NA
nitrate-nitrite, as N NA 0.50 0.061 1.9%  0.12%* 1.1 -- NA 3.4 NA
nitrogen, kjeldahl, total NA NR NR NR 190 4,300 14,000 NA 7,000 NA
oil and grease,
total recoverable NA 86¢c 36¢c 89c t4c NA NA NA NA NA
residue, filterable NA 2,700 1,500 2,400%* 1,900%* NA NA NA NA NA
residue, non-filterable NA 1,400 300 1,600 220 NA NA NA NA NA
sulfide, total
(iodometric) NA 19¢ 9.5¢ 20c S.4¢c NA NA NA NA NA
total phosphorus, as P NA 19 7 21 5.6 NA NA NA NA NA
total organic carbon NA 1,100 210 890 220 NA NA NA NA NA
flash point (°C) NA NA NA NA NA NA S2 NA N NA
pH, soil NA NA NA NA NA 1.6 12.8 NA 1.5 NA
residue, total (%) NA NA NA NA NA 11 38 NA 22 NA
residue, total volatile (%) NA NA NA NA NA 46 1.4 NA 53 NA
sulfide, total
(Monier-Williams) NA NA NA NA NA 640 as NA 15 NA

corrosivity (mpy) NA NA NA NA NA NA <10 NA <10 NA




18

TABLE III-18 (continued)

Pollutant Wastevater Day 1 Wastevater Day 2 Primary Sludge Secondsry Sludge
Category Tap Rav Treated Raw Treated Thickened Dewatered TCLP Devatered TCLP
and Pollutant VWater Waste Effluent Waste Effluent Primary Primary Extract Secondary Extract

Field Measurements

process flow (mgd) NA 2.12 2.12 1.93 1.93 NA NA NA NA NA
pH NA 5.9-10.8 71.4-9.1 6.0-10.7 7.0-8.5 NA NA NA NA NA
settlesble solids (mg/2) NA 9% 18 100 15 NA NA NA NA NA
temperature, vater (°C) NA 20-26 18-26 20-30 22-26 NA NA NA NA NA
+ Indicates the correlation coefficient for Method of Standard Addition.

++ Indicates duplicate soalysis is not within control limits.

== Indicates pollutant.concentration below detection limit.

NA Indicates not analyzed.

¢ Average of grab sample results.

e Indicates an estimated value.

t Denotes tentative identification below the detection limit.

DET Indicates pollutant concentrstion qualitatively detected.

No value reported due to matrix interfereace.,

Priority pollutant. .

Analysis perforwed after expiration of anslytical hold-time. Refer to report of anaiysis, for further janformation.
Indicates spike recovery is oot within control limits.

Indicates the correlation coefficient for Method of Standard addition is less than 0.995.

mn:&g




8

— DEFOAMER

SECONDARY CLARIFIERS ' PRIMARY CLARIFIERS
PARSHALL AERATION /
EFFLUENT _ FLUME \ ) [ sasins ’ NEUTRAL- EQUALIZATION
P I | | : izavion [+—0O—]
RIVER ' 192,000 GAL EACH ' | BASIN
T W s sl |
- T :
| :aecvcn.e | |
\ | SLUDGE V |
1 | i INFLUENT
| FROM
I | WASTE SLUDGE | FACTORIES
______ L ——— ) I
CONTROL 8 LUDGE FLOW WASTE SLUOGE : :
ROOM) I
V4 SLUDGE TO !
LA BELT FILTER 1
e 4 — — —-(3 — { Tinckenen THICKENER |
@ OVERFLOW
BUILDING 18 : :
FLOCCULANT :
SAMPLE POINT LOCATIONS L (CALGON WT-2466) _ |
FILTRATE

(@D EQUALIZATION BASIN EFFLUENT
@ FINAL EFFLUENT
(@ THICKENED SLUDGE

(@ DEWATERED SLUDOE
FIGURE WlI-5

PLANT NO. 12236
WASTEWATER TREATMENT SYSTEM




€8

TABLE III-19

ITD/RCRA SAMPLING PROGRAM

SUMMARY OF REPORTED ANALYTICAL RESULTS
PLANT 12236

Wastewater-Day 1

Wastewater-Day 2

Combined Sludge

Pollutant Tap Raw Treated Raw Treated Thickened Dewatered TCLP
Category Water Waste Effluent Waste Effluent Sludge Sludge Extract
and Pollutant (pe/2) (pg/2) (pg/2) (pg/2) (vg/2) (mg/kg) (mg/kg) (pg/2)
Volatile Organics

carbon tetrachloride* -- -- 42 -- - -~ -- --
1,1-dichloroethane™® -~ -- -- -- -- -- 0.045 20
methylene chloride® -- 114 158 10,745 21 -- -- --
toluene* 31 -- 19 -- -- -- 0.077 140
acetone -- 1,795 96 -- 174 -- 0.555 --
2-hexanone -- -- 1,087 -- -- -- -— --
methacrylonitrile -- -- -- -- -- -- 0.191 106
Semivolatile Organics

bis(2-chloroethyl)ether* -- -- -- -- -- -- 3.350 --
n-octadecane -- -- -- -- - -- 2.036 --
Metals

antimony¥* -- -- -- -- -- 53 6 --
cadmium® -- -- -- -- - -- 17 15
chromium®* -- 18 22 26 -- 10 10 --
copper® 51 -- -- - -- -- 26 -~
mercury® -- -- -- - -- 2.5 1.6 --
nickel* -- - -- 41 - -- 19 85
silver*® -- -- -- -- -- -- 2 --
zinc* -- 117 20 164 50 88 135 1,310



78

Wastewater-Day 1

TABLE I11-19 (continued)

Wastewater-Day 2

Combined Sludge

Pollutant Tap Raw Treated Raw Treated Thickened Dewatered TCLP
Category Water Waste Effluent Waste Effluent Sludge Sludge Extract
and Pollutant (pg/2) (pg/2) (pg/2) (pg/2) (pg/2) (mg/kg) (mg/kg) (pg/2)
Metals (continued)

aluminum 113 118 -- 178 - 102 253 500
barium -- -- -- 218 - 37 44 1,370
boron -- 209 -- -- -- -- 89 1,050
calcium 10,400 51,700 63,700 51,500 51,200 8,340 12,000 64,700
cobalt -~ -- -- -- -- -- 18 -
iron 60 121,000 4,130 171,000 5,710 92,900 18,800 119,000
magnesium 1,590 1,680 1,440 1,810 1,340 726 1,170 3,840
manganese -- 794 255 1,380 222 365 665 1,940
osmium -- -- 200e 100e 300e -- -- NA
sodium 5,420 1,530,000 1,410,000 1,720,000 1,650,000 23,500 5,760 1,430,000
tin -- -- -~ -- -~ 60 16 --
titanium -- 85 -- 126 -- 72 107 -
vanadium -- 86 -- 129 -- 77 120 --
Elements

iodine -- 31,000e 1,000e 39,000e 10,000e 39e 221e NA
lanthanum -- -- -- -- -- - 3e NA
lutetium -- -- -- -- -- -- 6e NA
phosphorus - 40,000e 6,000e 48,000e 17,000e 48e 7,260e NA
ruthenium -- -- -- -- -- -- 87e NA
silicon 4,000e 3,000e 3,000e 3,000e 3,000e 0.5e 26e NA
strontium -- 100e 100e 100e - -- 6e NA
sulfur 5,000e 614,000e 559,000e 596,000e 605,000e 29e 3,130e NA
thorium -- -- -- -- -- -- 29e NA
uranium -- -- -- -- -- -- 58e NA
zirconium - -~ -- -- -- -- 3e NA




G8

TABLE I11-19 (continued)

Wastevater-Day 1 Wastewater-Day 2 _ Combined Sludge

Pollutant Tap Raw Treated Raw Treated Thickened Dewatered TCLP
Category Water Waste Effluent Waste Effluent Sludge Sludge Extract
and Pollutant (mg/2) (mg/2) (ng/2) (mg/2) (mg/2) (mg/kg) (mg/kg) (pg/2)
Classical Pollutants
ammonia, as N NA 170 120 220 130 9,300 5,000 NA
BODS Day (carbonaceous) NA 2,300 20 1,300 24 NA NA NA
chemical oxygen demand NA 2,200 380 2,300 400 NA NA NA
cyanide, total* NA NR 0.025 NR 0.029 5.0 6.9 NA
nitrogen, kjeldahl, total NA 240 140 140 140 28,000%* 73,000 NA
nitrate-nitrite, as N NA 0.26 3.9 0.23 4.0 4.5 1.1 NA
oil and grease,

total recoverable NA - 11c 13¢ 26¢ NA NA NA
residue, filterable NA 4,800 4,100 5,200 4,400 NA NA NA
residue, non-filterable NA 340 59 530 66 NA NA NA
total phosphorus, as P NA 1.0 4.9 1.5 12 NA NA NA
total organic carbon NA 960 12 930 79 NA " NA NA
sulfide, total (iodometric) NA 3.2¢ -- 80c .- NA NA NA
corrosivity (MPY) NA NA NA NA NA <10 <10 NA
flash point (°C) NA NA NA NA NA 40 35 NA
pH, soil (s.u.) NA NA NA NA NA 8.0 7.3 NA
residue, total (%) NA NA NA NA NA 3.9 22 NA
residue, total volatile (%) NA NA NA NA NA 58 63 NA

sulfide, total
(Monier-Williams) NA NA NA NA NA 7,000 6,000 NA




. 98

TABLE III-19 (continued)

Pollutant Wastewater-Day 1 Wastewater-Day 2 Combined Sludge

Category Tap Raw Treated Raw Treated Thickened Dewatered TCLP
and Pollutant Water Waste Effluent Waste Effluent Sludge Sludge Extract
Field Measurements

process flow (mgd) NA 1.96 1.96 1.83 1.83 NA NA NA
pH NA 8.0-9.0 7.2-7.4 7.9-8.6 1.3-7.4 NA NA NA
temperature, water (°C) NA 16-18 22 13-18 18-22 NA NA NA
gettleable solids (mg/%) NA 0.2 Trace 11 Trace NA NA NA.

-- Indicates pollutant concentration below detection limit.

NA Indicates not analyzed.

¢ Average of grab sample results.

e Indicates an estimated value.

t Denotes tentative identification below the detection limit.

* Priority pollutant.

** Mean of four replicate analysis; refer to the Laboratory Report of Analysis.
NR No value reported due to matrix imterference.

DET Indicates pollutant concentration qualitatively detected.




was taken as representative of daytime operations and the second
was taken as representative of nighttime operations. Analytical
results from the two grab samples are presented in Table III-20.
only the analytical parameters yielding an analytically detectable
value are reported.

In June of 1989, Plant 12477 officials commented to EPA that the
volatile organic compound analytical results from the 1986 sampling
effort (i.e., results shown in Table III-20) were not
representative of their process waste water discharge to the local
POTW. To address this comment, EPA requested and subsequently
received volatile organic compound analytical data describing the
discharge to the POTW from this plant during the last two years.
POTW officials collect volatile organic samples of this facility's
wastewater discharge quarterly as part of their local pretreatment
program. The samples are routinely analyzed for 20 purgeable
halocarbons and 5 purgeable hydrocarbons, and periodically for
acetone and tetrahydrofuran. In the 1986 EPA sampling effort, EPA
analyzed the plant's wastewater for all these compounds. A summary
of the volatile organic compound data provided by the POTW is
presented in Appendix C. The number of compounds detected,

the levels at which they were detected, and the frequency at which
they were detected in the POTW samples suggest that the limited
1986 sampling done by EPA did not adequately characterize this
plant's volatile organic compound discharge to the local POTW.

e. Plant 99999. This plant is a large pharmaceutical
manufacturing facility (Subcategories A, B, C, and D), producing
antibiotics through fermentation processes, fine chemicals by
reaction and synthesis, and animal feed supplements recovered from
wastes of fermentation products. This plant generates approximately
0.8 mgd of process wastewater that is pretreated and discharged to
the local POTW. Ninety percent of the process wastewater is
generated in the fermentation and chemical synthesis areas. Of
this, 75 percent is generated in fermentation operations.

Wastewater treatment at this facility consists of pH adjustment
with lime or H,S0,, equalization, and a step-feed activated sludge
system followed by degassification, and sedimentation. The
equalization, aeration, and degassing tanks are covered and the
off-gasses are vented to the power boilers. Waste activated sludge
is dewatered in a centrifuge and disposed of by a contract hauler.

Two consecutive, separate, and complete 24-hour wastewater samples
were taken of the raw waste and treated effluent. As part of the
QA/QC program, duplicates of the second 24-hour sample of treated
effluent were collected and analyzed. Single grab samples were
collected of tap water and dewatered sludge. A schematic of the
wastewater treatment system showing sample point locations is shown
in Figure III-6. Analytical results of the samples collected are
presented in Table II-21. only the parameters yielding an
analytically detectable value are reported.

87



SUMMARY OF REPORTED ANALYTICAL RESULTS

TABLE III-20
ITD/RCRA SAMPLING PROGRAM

PLANT 12447

Grab 1 Grab 2
Pollutant Raw Raw
Category Wastewater Wastewater
and Pollutant. (ug/2) (ug/2)
Volatile Organics
1,2-dichlorocethane* 239 31
toluene* 33 398
2-butanone (MEK) 1,069 2,031
isobutyl alcochol 1,557 881
Semivolatile Organics
bis(2-chloroethyl)ether* 11 --
2-chloronaphthalene* 183 37
2,6~dinitrotoluene* 191 --
isophorone* 84 --
2-nitrophenol* 28 --
N-nitrosodi-n-propylamine* 45 --
alpha-terpineol .- 15
benzoic acid 187 .-
b-naphthylamine 68 --
hexanoic acid 11 146
n-docosane 61 -
n-eicosane 212 --
n~hexadecane 22 --
n-octacosane 29 --
o-cresol 23 .-
Pesticides/Herbicides
None Detected
Purgeable Organic
Compounds
POC 150,000 10,000
Dioxins/Furans

Not Analyzed

88



TABLE I1II-20 (continued)

Grab 1 Grab 2
Pollutant Raw Raw
Category Wastewater Wastewater
and Pollutant (pg/2) (pg/2)
Metals
antimony* 11 --
arsenic® 6.4 ' --
chromium* 17 72
copper® 100 56
nickel* 44 60
zinc*® 330 220
aluminum 840 270
barium 140 110
boron 210 140
calcium 100,000 110,000
cobalt 55 ' 26
iron 3,500 8,100
magnesium 26,000 23,000
manganese 1,100 3,200
sodium 790,000 2,800,000
titanium 36 15
Elements
- iodine DET DET
phosphorus DET DET
potassium DET DET
silicon DET DET
sulfur DET DET

89



TABLE III-20 (continued)

Grab 1 Grab 2

Pollutant Raw Raw
Category Wastewater Wastewater
and Pollutant (mg/2) (mg/2)
Classical Pollutants
ammonia, as N 26 35
BODS Day (carbonaceous) 4,000 4,600
chemical oxygen demand 9,700 10,000
fluoride 57 29.
aitrate-nitrite, as N NR 0.08
nitrogen, Kjeldahl, total 400 330
oil and grease,

total recoverable 180c¢ 320c
residue, filterable 6,000 11,000
residue, non-filterable 2,000 2,300
sulfide, total (iodometric) 19 24
total organic carbon 2,400 2,300
total phosphorus, as P 30 29
Field Measurements
process flow (mgd) 1.86a 1.86a
* Priority pollutant.

- Indicates that pollutant concentration was below detection limit.
NR No value reported due to matrix interference.

(a) Average daily flow during the sampling episode.

(c) Average of grab sample results.
DET 1Indicates that pollutant concentration qualitatively detected.

90



16

FERMENTATION WASTES
CHEMICAL WASTES ——

CONTRACT 'ceutnwm‘— -
HAULER l

!
l
|
2 4

NEUTRALIZATION

SAMPLE POINTS
AERATION INFLUENT

TREATED EFFLUENT
BIOLOGICAL SLUDGE

wNae®

CLARIFIERS

AERATION

-

DISCHARGE to
POTW

FIGURE (-6
PLANT NO.. 99999
WASTEWATER PRETREATMENT SYSTEM




6

TABLE II1-21

ITD/RCRA SAMPLING PROGRAM

SUMMARY OF REPORTED ANALYTICAL RESULTS

PLANT 99999

Wastewater-Day 1 Wastewater-Day 2 Sludge
Pollutant Tap Raw Treated Raw Treated Treated Thickened TCLP
Category Water Waste Effluent Waste Effluent Effluent**  Sludge Extract
and Pollutant (Hg/2) (ug/2) (Hg/2) (1g/2) (Hg/2) (Hg/2) (mg/kg) (pg/2)
Volatile Organics
acrylonitrile* - - - 136 - - - --
chloroform* -- 5,044 -- 8,030 97 -- - --
ethylbenzene® -- 659 -- -- -- -- 1.145 --
methylene chloride® -~ 2,086 -- 14,959 176 113 -- --
toluene* -- 8,482 -- -- -- -- 1.406 79
acetone -- 133,239 -- 797,020 1,254 104 -- --
2-butanone (MEK) -- 742 - - - - - -
Semivolatile Organcis
benzidine* -- -- 224 205 192 -- - -
bis(2-ethylhexyl) phthalate* -- -- 22 -- - -- - -
2-chloronaphthalene* 44 38 44 37 39 38 58.855 44
4-chloro-3-methylphenol* -- -- -- 148 -- - - -
3,3-dichlorobenzidine¥ -- -- - 87 - - - -
N-nitrosodi-n-propylamine* -- -- .- -- 82 -- - -
alpha-terpineol -- 14 -- -- _— - - -
benzoic acid -- -- -- -- -- -- -- 65
diphenyl ether -~ -- -- 14 - -- - -
2-methylnaphthalene -- -- 754 -- 484 -- 582.725 -
2-(methylthio)benzothiazole -- -- -- - - - - 11
n-dodecane -= -- -- -- 24 28 - -
n-eicosane 55 - 296 206 187 142 340.855 72
n-hexacosane -- 189 -- - -- - - -
n-triacontane -- -~ -- - -- 81 -- -
p-cresol -- 18 - -- -- -- - -




£6

TABLE II1I-21 (continued)

Wastewater-Day 1 Wastewater-Day 2 _ Sludge
Pollutant Tap Raw Treated Raw Treated Treated Thickened TCLP
Category Water Waste Effluent Waste Effluent Effluent®*  Sludge Extract
and Pollutant (pg/2) (pg/2) (pg/2) (pg/2) (pg/2) (ug/2) (mg/kg) (pg/2)
Pesticides/Herbicides
BHC, alpha* -- .- 6.2 -- -- -- NA NA
BHC, beta¥ -- -- - -- 2.2 0.45 NA KA
captan -- -- -- - -- 0.5¢ NA NA
chloroneb -- -- - - 74.4¢ -- NA NA
DBCP - -- -- - -- 1.5t NA NA
etridazone - -- -- -- -- It NA NA
trifluralin -- 17t 3.9t - 1.9t - NA NA
TEPP -- 16t -- 4,110 780 1,154 NA NA
Purgeable Organic
Compounds
poc 100 76,000 6,800 160,000 2,700 3,100 160 NA
Dioxins/Furans
2,3,7,8-TCDD* NA NA NA NA NA NA -- NA
Metals
arsenic* - 18 14 16 12 1.9 -- --
chromium¥* -- 36 30 18 4 30 - --
copper* 5 500 53 380 29 36 185 --
nickel¥ -- 66 19 33 27 23 - --
selenium® -- 16 8.3 12 -- -- -- --
silver¥* -- 2.1 -- -- -- -- -- --
zinc* 91 200 38 100 26 60 19 1,200




76

TABLE I11-21 (continued)

Wastewater-Day 1 Wastewater-Day 2 Sludge
Pollutant Tap Raw Treated Raw Treated Treated Thickened TCLP
Category Water Vaste Effluent Waste Effluent Effluent®*  Sludge Extract
and Pollutant (pg/2) (ug/2) (ug/2) (ug/2) (pg/2) (pg/2) (mg/kg) (pg/2)
Metals (continued)
alumipnum 140 3,200 1,000 2,200 630 640 3,450 558
barium 16 81 33 57 33 33 -- 1,420
boron - 97 100 7 84 15 -- 104
calcium 28,000 200,000 98,000 130,000 98,000 100,000 16,000 69,400
cobalt -- -- -- 4 -- -- -~ --
iron 47 2,700 720 2,000 630 690 1,050 829
magnesium 8,400 24,000 18,000 14,000 17,000 17,000 1,680 6,510
manganese 4 110 39 83 50 44 22 93
sodium 4,500 900,000 660,000 930,000 780,000 760,000 5,490 1,560,000
tin -- -- -- -- -- -- -- 109
titanium 10 57 100 59 100 100 -- --
vanadium - 9 4 1 -- - -- --
Elements
germanium -- - - DET DET -- -- NA
iodine - DET DET DET DET DET DET NA
lithium -- -- DET DET DET DET - NA
phosphorus -~ DET DET DET DET DET DET NA
potassium -- DET DET DET DET DET -- NA
" silicon DET DET DET DET DET DET -- NA
sulfur DET DET DET DET DET DET DET NA
tellurium -- -- -- -- -- DET -- NA




S6

TABLE I1I-21 (continued)

Wastewater-Day 1 Wastewater-Day 2 Sludge

Pollutant Tap Raw Treated Raw Treated Treated Thickened TCLP.
Category Water Waste Effluent Waste Effluent Effluent®*  Sludge Extract
and Pollutant (mg/2) (mg/2) (mg/2) (mg/2) (mg/2) (mg/2) (mg/kg) (pg/2)
Classical Pollutants
ammonia, as N NA 46 100 19 62 55 6,300 NA
BOD-5 Day (carbonaceous) NA 3,200 380 2,200 260 440 NA NA